

Student Name: Cassie Jimenez

Pediatric
Nurses
Unit: Floor

Pt. Initials: EP

Date: 4/19/25

Allergies: _____

Pediatric Medication Worksheet - Current Medications & PRN for Last 24 Hours

Primary IV Fluid and Infusion Rate (ml/hr)	Circle IVF Type	Rationale for IVF	Lab Values to Assess Related to IVF	Contraindications/Complications
	Isotonic/Hypotonic/Hypertonic			

Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Therapeutic Range?	IVP - List diluent solution, volume, and rate of administration IVPB - List concentration and rate of administration	Adverse Effects	Appropriate Nursing Assessment, Teaching, Interventions (Precautions/Contraindications, Etc.)
				Is med in therapeutic range? If not, why?			
Acetaminophen Piperacillin Tazobactam	Analgesic Beta lactamase inhibitor	Pain relief Pre-postop infection	10mg IV q9hrs 3350mg IV q9hrs		410-300mg/kg/day q9h, Cefazolin 100mg/kg/day IV Perforated Allopurinol 10mg/kg/day q9h 10mg/kg/day q9h	N/V/D HA Injection site phlebitis	1. Tell full course of ABX do not stop if feeling better before finish 2. Report diarrhea or blood in stool 3. Assess for allergy to medication 4. Report any redness, swelling, or discomfort at IV site after 4hrs admin. stop from
Acetaminophen	Analgesic Anti-pyretic	Pain relief	325mg q9hrs		100ml IV over 30m IV syringe 50ml 100ml/hr 50ml/hr Sodium chloride 0.9 15 minutes	N/V Severe HA	1. Do not exceed 5 doses in 24 hr do not exceed 4000mg/day 2. Ensure you're proper measuring 3. Evaluate at normal weight and dose before 4. Monitor and assess pain before
Acetaminophen Ketorolac	Analgesic NSAID	Pain relief Pain relief	10mg IV q9hrs 10mg IV q9hrs		0.5mg/kg/dose q6hr 10mg IV q9hrs Susceptible 10mg	Dizziness Drowsiness N/V Abdominal pain	1. Assess pain relief before giving med. 2. monitor vital signs, RR, CRT, urine 3. Report any redness, swelling, or discomfort at IV site after 4hrs admin. stop from 4. Encourage adequate fluids to stay hydrated.